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Test Report

Report No. MOI 4515 122020
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Authority & date | Request Orders Date 13/12/2020)

Items Tested || Tri- Seal 307 Elastic ,
|| The detailed test results are given on the followmg
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To / Tri-chem Construction chemicals

Dear Sir.,
With correspondence to your request dated 13/12/2020 concerning the sample

of Tri- Seal 307 Elastic, We would like to inform you that the all following
needed test were carried out which namely:-
1- Water permeability test according to CRD C48 .
2- Elongation test according to ASTM C307

We would like to inform you that the all needed tests were carried out taking
into consideration the following conditions :
- In all mechanical properties GALDABINI — QUASAR 600 — Made In Italy Universal
Testing Machine was wused This type has a self calibration , zero adjusting and
automatic balance , which are done daily before testing or during testing  this
testing instrument is accompanied by a highly reliable system for evaluating the
mechanical properties .
2-Measuring drum of sensitivity + 0.01mm was used for dimensions evaluation.
3-Weighing Balance with tolerance + 0.0001 g was used in determining the
weights
4- The all used Machinery and the apparatus were calibrated periodically .

The following table gives the obtained results representing the sample

applied by your company.

e bt - - & Mk \Ave . FYYYATAG = YYYVIYY =y

E-mail: nrc1302a@yahoo.com



NATIONAL RESEARCH CENTRE Sgadl pagdll (= ol

TAHRIR St. DOKKI, CAIRO, EGYPT igell yma iy ghon . Gpalill . gadall
e Central Unit For Analysis And 43S 11 Avalall Siloutsdlg Sl 3us g
Scientifical Services (CUASS) gl HLS Jane

&  Material Test Lab.

Test results on a sample of Seal 307 Elastic

Delivered from Tri-chem Construction chemicals

1- Water permeability test according to CRD C48

* The sample un permeable to water pressure up to 3 bar .

* The sample un permeable to water pressure up to 1 bar in negative direction.

2- Elongation test according to ASTM C307

Flexural strength Mean
No.
(%) (%)
1 22.17
2 19.36 20.18
3 19.01
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This report was given to you representing only the results for the
sample of Tri- Seal 307 Elastic, Delivered from Tri-chem Construction
chemicals, These results and conclusions were given to you without any
responsibility on THE CERAMICS, POLYMERS AND SOLID MATTER
DEP. of THE MATERIAL TEST LAB in THE NATIONAL

RESEARCH CENTRE for pick up the samples to be tested .

Head of Director of The Board of Central Depertment
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